YROL

* k&

PREMIUM

ERSATZTEILLISTE
WCU17

Index 000

m Spare Parts List
Liste des pieces détachées
Lista delle parti di ricambio

10997479 de / 07.01.2020 C €



Verwendung der Ersatzteilliste

Die Ersatzteilliste ist keine Montage- oder Demontageanleitung. Diese Ersatzteilliste dient aus-
schliesslich zum einfachen und schnellen Finden von Ersatzteilen, die bei der untenstehenden
Adresse bestellt werden konnen.

Sicherheitsvorschrift

Montieren oder demontieren von Baugruppen kann Risiken bergen, auf die in dieser Ersatz-
teilliste nicht hingewiesen wird.

Das Verwenden dieser Ersatzteilliste fiir Montage- oder Demontagezwecke ist strikte ver-
boten. Fiir Montage- und Demontagearbeiten sind ausschliesslich die entsprechenden Be-
schreibungen in der Betriebsanleitung zu befolgen.

Nichtbeachten dieser Vorschrift kann zu Verletzungen fiihren, die im schlimmsten Fall auch
den Tod zur Folge haben konnten.

Bestellungen

Information

Um Falschlieferungen zu vermeiden sollten vor der Versendung die Angaben in der Bestel-
lung auf Richtigkeit und Vollstéandigkeit (siehe unter Bestellangaben) Gberprift werden.
Es ist auch darauf zu achten, dass die Lieferadresse vollstandig angegeben ist.

Bestelladresse

TYROLIT Hydrostress AG
Witzbergstrasse 18

CH-8330 Pfaffikon
Switzerland

Telefon +41(0)44 /9521818
Telefax +41(0) 44 /952 18 00
e-mail: info@tyrolit.com
www.tyrolit.com

Seite 2 WCuU17



WCuU17

Ersatzteilliste

Bestellangaben

C€

TYROLIT Hydrostress AG | CH-8330 Pfaffikon ZH

Bei Bestellungen von Ersatzteilen benétigen wir folgende Angaben:
+ Maschinentyp gemass Typenschild (z.B. WCU17)
« Maschinennummer gemass Typenschild (z.B. 10998000)
+ Maschinenindex gemass Typenschild (z.B. 000)
« Ersatzteilnummer gemdss Ersatzteilliste (z.B. 10999258)

Fir Bestellungen, Fragen und Informationen wenden Sie sich bitte an die zusténdige
Niederlassung.

Seite 3



Seite 4

How to use the spare parts list

The spare parts list is not intended as instructions for assembly or dismantling work. It is exclu-
sively intended to help you to quickly and easily find spare parts, which can then be ordered at
the address below.

Safety regulations

The assembling or dismantling of modules can involve risks which are not identified in this
spare parts list.

The use of this spare parts list for assembly or dismantling purposes is strictly forbidden. For
assembly or dismantling tasks it is essential to only follow the corresponding descriptions in
the operating manual.

If this regulation is not heeded injuries may be incurred which in the worst case can also be
fatal.

Ordering

Information

To avoid incorrect deliveries you should check the order details for correctness and complete-
ness (see under ordering details) prior shipment.
You should ensure that the delivery address is given in full.

Order address

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pféffikon
Switzerland

Tel. +41(0)44/9521818
Fax +41(0)44/9521800
e-mail: info@tyrolit.com
www.tyrolit.com

WCU17



WCuU17

Spare Parts List
Ordering details

ceJ

TYROLIT Hydrostress AG | CH-8330 Pfaffikon ZH

When spare parts are ordered we need the following details:
+ Machine type according to nameplate (e.g. WCU17)
« Machine number according to nameplate (e.g. 10998000)
« Machine index according to nameplate (e.g. 000)

« Spare part number according to the spare parts list (e.g. 10999258)

For orders, questions and information please contact your responsible branch office.

Seite 5



Seite 6

Utilisation de la liste des pieces détachées

La liste des piéces détachées n'est pas une instruction de montage ou de démontage. Cette
liste sert exclusivement a trouver simplement et rapidement les piéces détachées, qui peuvent
étre commandées a I'adresse mentionnée ci-dessous.

Prescription de sécurité

Le montage ou le démontage des modules peut présenter des risques dont il n'est pas fait
mention dans cette liste des pieces détachées.

Il est strictement interdit d'employer cette liste des pieces détachées a des fins de montage
ou de démontage. Pour les opérations de montage et de démontage, il faut exclusivement
suivre les descriptions correspondantes dans le mode d'emploi.

Le non-respect de la présente prescription peut conduire a des blessures, pouvant méme ent-
rainer la mort.

Commandes

Information

Pour éviter des livraisons inappropriées, il est conseillé de vérifier avant I'expédition
bexactitude et bexhaustivité des indications fournies dans la commande (voir Données de
commande).

Il faut aussi veiller a bien indiquer I'adresse de livraison en entier.

Adresse de commande

TYROLIT Hydrostress AG
Witzbergstrasse 18

CH-8330 Pféffikon

Suisse

Téléphone +41(0)44/9521818
Télécopie  +41(0)44 /9521800
e-mail: info@tyrolit.com
www.tyrolit.com

WCU17



Liste des pieces détachées

Données de commande

L

ce

TYROLIT Hydrostress AG | CH-8330 Pfaffikon ZH

Lors de la commande de pieces détachées, nous avons besoin des données suivantes :
« Type de machine selon la plaque signalétique (p.ex. WCU17)
« Numéro de machine selon la plaque signalétique (p.ex. 10998000)
« Indice de machine selon la plaque signalétique (p.ex. 000)
« Numéro de piéce détachée selon la liste des piéces détachées (p.ex. 10999258)

Pour les commandes, questions et informations, vous étes prié de vous adresser a la filiale
compétente.

WCU17 Seite 7



Uso della lista delle parti di ricambio

La lista delle parti di ricambio non & un manuale d'istruzioni per montaggio o smontaggio.
Questa lista delle parti di ricambio serve esclusivamente per trovare in modo semplice e rapido
parti di ricambio che possono essere ordinate all'indirizzo riportato qui sotto.

Norme di sicurezza

Pericolo

I montaggio o lo smontaggio di componenti della macchina pud comportare pericoli che
non sono indicati in questa lista delle parti di ricambio.

E' assolutamente vietato servirsi di questa lista delle parti di ricambio per scopo di montaggio
o di smontaggio. Per operazioni di montaggio o smontaggio occorre seguire esclusivamente
le relative istruzioni nel manuale per 'uso della macchina.

La mancata osservanza di queste norme puo comportare lesioni, e nel caso peggiore anche la
morte.

Ordinazioni

Information

Per evitare forniture incorrette, occorre verificare prima delbinvio dell'ordinazione se i dati in-
dicati in essa sono corretti e completi (vedere la lista dei dati per I'ordinazione).
Occorre verificare anche se l'indirizzo per la consegna é esatto e completo..

Indirizzo per ordinazioni

TYROLIT Hydrostress AG
Witzbergstrasse 18
CH-8330 Pféffikon

Svizzera

Tel. +41(0)44/9521818
Fax +41(0)44/9521800
e-mail: info@tyrolit.com
www.tyrolit.com

Seite 8 WCuU17



Lista delle parti di ricambio

Dati per lI'ordinazione

— C€

TYROLIT Hydrostress AG | CH-8330 Pfaffikon ZH

Per ordinazioni di parti di ricambio ci occorrono i dati seguenti:
« Tipo di macchina indicato sulla targhetta della macchina (per es. WCU17)
« Numero della macchina indicato sulla targhetta della macchina (per es. 10998000)
+ Indice della macchina indicato sulla targhetta della macchina (per es. 000)
« Numero della parte di ricambio secondo la lista di parti di ricambio (per es. 10999258)

Per ordinazioni, domande o richieste d'informazioni Vi preghiamo di rivolgerVi all'agenzia
competente.

WCU17 Seite 9



Seite 10

10997183
]

10997177

10997176

10997181

10997179

2x 10999322

10999257

WCU17



971693

10992124 Lk el
971918 971986
972224 975924
R 972453 971926 \\\\\\ 5
N /
N ‘ 971972 ﬁ
N aa
! 10997201
%&“ : ; . X //////
10979423 / A / 960573
10999304 971972 ~ 3
@. \ r///// 971926 g71926

s

10997254 ﬂf
960573 _
10993827 971926
10999307 974568 !
11000609 10997197 e

971868

10997342

10997177

WCU17

@ //////// 971915 10999305

P

\

972453

971972

10979423

Seite 11



971715 /
/

979352

971920

971916

977114

971920

10997179

Seite 12 WCuU17



971715 ﬁfr

971916

979352 i ﬁ ﬁ
977956§é é 971715/© ) ﬁ
@ ()]
1.
(<]

= 979352
977954 ! i

10997205

971709

977114

10997222

10997253
971920

10997180

e Seite 13



11000608 279307

11000683\\\ \\\\\ \\\\\ . ®

11000609

10988166

972000
979505 \
11000607 969143 \ \

10997227

10998785 \

N

o &

> &

10997226 979307

o ON N\, e
\ ®

10997222

10988166

972000
979505 \

r0907225  asoras \ @
N\ @@ N

10997227

1099878\5 \
e
> &

11000609

10997222

Seite 14 WCuU17



10997340

P
ijﬁ] 972844

972854

® 972894
O 10993611

@ 972861
/////961666
\/////////10998056

960590 !

960593, ,,,3’

Ezfy \\\\:j\\\\10993611
////// 10998056

965476 S

11000613

972861/////'&
972894 f

972854’///// !
972844 10997195

072844
972854
9 972894
)
976483
;@@%/
972861 ///// X
11000635
976482

977216

10997342

WCU17 Seite 15



10979092

10997203
10997207
=
964355
N
/“ / 969143
71674 S 972153
10999265 / N @ /
“ A 960573
061286 00 10097276
10980343 / 10999219
oooee? / 10997204
e 10989307
10990898 5 /
‘ ) p / 972153
§ 5 960596
/ / ;7 / 964218
10990898 @ /
10997223 Qé)
%
969143 “
/ o ¢ o
964355 /
10980343 / o
973616 /
10997229 971711
10998785 0 969143 060507
10997225 O /
O S 10997229
0990898
el 10997230 979307
10988166
/ :
10997230 °
10990898 ° .
10997225

10997181

Seite 16 WCU17



10997430

10997319

10997219

10999222

/ 971856
/ 10997320
\/ 10997319

@0@ 0@ / .

10998785
10997225

10997330
960575 10997330

10977341
10988166

969143

979307

WCuU17 Seite 17



10997198

A
10999386 Q
> 10997322
10009386 ® %
Q o
© ® |o||\ 10993599 Q
© o N\ 10997200 Q -
\_ 10981536 Q - ®
\ 10999386 Q J
979262 Q ®
Q -
% o
Q- °
Q) 29
@
! @
10996899 | |H PN
10991288 &~ O\ 10091288
972092 \ @ \ 10996899
10999308 B
971847 @wf@) 10997212
10999388
10997216

V4

AN
_E

10997257 »
979283 2
971693
10997224J s
10989298 —— . > 2 10997325
] L
okl J/ y \ 10997324
10997208 972103 0 971826
10999301 10999387 \1 9712?6
971689 971826 &\ 10986213
\ 10986213
v 10997199
10097254 >, -7 S i m —A]
N ‘ 10988821
10995752 10991288
@" 10996899
10997216 10997212\ - 2
10996899 &

N

10997222

Seite 18

10991288

N A
P

10997215

WCU17



971691

10997350
ﬁﬁ///10989315 o \\\\;:j\\\\¢ﬂ

e
10997189 i 10992263 &
~ 10994068
10997376 ~ SES‘s
10986213 35 rer, D)
055 10997192 \\\@ -
10997190 W
[] N A 10994051
R \
999735 X 974837
10997326 U e ﬁi;fb\\\\
~i. O B2~ 10996741
¥ T 10994069
10997193 S 10994659
972237 972222
10999281 \ 10989322
10992379 \,_ oy ¥
\:'P Q ~—
. ' 10994074 .
% ~ 10997499
Q ; 10994052
/ K ﬁ @ ~
10989322—////// I | C 10994074 )
' ' ] ~
10997191 ifé’ égéb\\\964744 Q@Q\\\\\\
10997294,////”’ e g 8 10997351 10007327 971742
ﬁﬁ 4"~
; 971691
10997377:::::j%§/j
10989314 S
0
10997323’///// N ﬁ
10986213 — i
971695::::::f/’%
10999262 Py
10999263 -
Pe~__
o 10994070
i 971859
85~
—_ 971826
971826
10997185

wcu17 Seite 19



10997430

\9

10998802

10998785 /

10997225 / / S
90575 969143
10988166 979505 @, @

969143 ///// ,//
10997330
10097225 979307 //////;///

10997330 /
11000566

11000578

N
.
N
YAz
N 4 G0
xS &
5
g 178
= .3
) IR
RIS S
. i
-
' -
'/
Q -
(

Seite 20 WCU17



10997316

10997317 11001631
Y : 10999258
\f:‘ff / 11001631
L4
971689 , ""
10997399 \10996795 <
10996795 \ 10997399
10997402 10997401 / 971859
971689 Q/
10997399\E 4 11001631
10996795 Z P I /
10996795\ (D -
o , 979307
10997399 —— | ' 979351
P _ N / 973616
971859 11001631 971711
rd - .
@9 7
-
971689 L
N b 10997525

10996795 Sop | [ -

Sto ~ 10997399
- 10997399

? ) 5 .| 10997525 /
10996795\ L . ( 10997314
o

10997315 T

10997400//'3O i ;
7

971914

10997176

WCuU17 Seite 21



weCcu17

TYROLIT No.
10998000

10997176
10997177
10997179
10997180
10997181
10997183
10999257
10999322
975924
962664
971986

960573
960575
960590
960593
960596
960597
961286
961666
964218
964355
964744
965476
965659
969143
971674
971689
971691
971693
971695
971709
971711
971715
971742
971807
971826
971847
971856

Seite 22

10998000

Seilsage WCU17P

Haube WCU17

Chassis kpl.
Schwenkrolle Austritt kpl
Schwenkrolle Eintritt kpl
Antriebseinheit kpl.
Vorschubeinheit
Schnittlehre WCU17 kpl.
Wasserlanze 8m

TY-HS Typensch. 80x30
Typenschildkleber
Kerbnagel 4x8

Langmutter M12
Antr.Bandage 200 schwarz
Verteiler GF180 3/8"
Rohrnippel GF530 3/8 x 30
Schraube

Freilauf CSK 30 ohne Keil
Deckel hinten

Kugelhahn 13/8 A3/8
Deckel vorn

0O-Ring 62.00x1.50 N 70
0O-Ring 38.00x2.00 N 70
T-Stlick GF130 3/8
Dichtring SK-B

Dichtring Dm 45x52x4
Inbus-Schraube M3x10
Inbus-Schraube M5x12
Inbus-Schraube M5x16
Inbus-Schraube M5x20
Inbus-Schraube M5x30
Inbus-Schraube M6x20
Inbus-Schraube M6x25
Inbus-Schraube M6x40
Inbus-Schraube M8x40
Inb-Schr.nied.Kopf M6x10
Senkkopfschraube M8x20
Mutter 6kt. M8

Mutter 6kt. M12x0.5d

Wire saw WCU17P

Hood WCU17

Chassis assy

Swivel pulley exit assy
Swivel pulley entry assy
Drive unit assy

Feed unit

Template WCU17 assy
Water lance 8m GEKA assy
TY-HS type plate 80x30
Type plate sticker
Grooved nail 4x8

Long nut M12

Rubber lining 200
Distributor GF180 3/8"
Pipe nipple GF530 3/8x30
Screw

Free-wheel CSK 30 w/o key
Cover rear

Ball valve f3/8" m3/8"
Cover front

O-ring 62.00x1.50 N 70
O-ring 38.00x2.00 N 70
F-T Connector 130 3/8'
Sealing ring SK-B

Sealing ring dia 45x52x4
Socket screw M3x10
Socket screw M5x12
Socket screw M5x16
Socket screw M5x20
Socket screw M5x30
Socket screw M6x20
Socket screw M6x25
Socket screw M6x40
Socket screw M8x40
Socket screw flhd M6x10
Countersunk screw M8x20
Hexagon nut M8
Hexagon nut M12 x0.5D

WCU17



weCcu17

TYROLIT No.

971859
971868
971914
971915
971916
971918
971920
971926
971972
972000
972092
972103
972153
972222
972224
972237
972453
972844
972854
972861
972894
973616
974837
976482
976483
977114
977120
977216
977954
977956
979262
979275
979283
979307
979351
979352
979505
999735
10977341
10979092
10979423

WCU17

10998000

Stop-Mutter M5 nied.Form

Hut-Mutter 6kt. M12
6kt-Schraube M12x20
6kt-Schraube M12x25
6kt-Schraube M12x30
6kt-Schraube M12x45
6kt-Schraube M12x60
6kt-Schraube M12x90
U-Scheibe Dm25x40x4
Seegerring Welle Dm 35
Zahnschlitz-Stift 5x20
Tellerfeder Dm15/8,2/0,8

Rillenkugellager 6206-2RS

O-Ring 12.00x2.00 N 70
O-Ring 12.00x4.00 N 70
O-Ring 22.00x2.00 N 70

Luftrad 260/85/25 Nabe 75

Ueberwurfmutter 10 L
Schneidring Rohr 10
Dichtkantenring G 3/8
Ger.Verschr. 3/8-10L
Bugelgriff GN-565.1/M6
Wellenkeil 5x5x16
Loc-Line Gelenksttick gr.
Loc-Line Gewindenippel
Schwenkhalter

Ring

Loc-Line Dise 6 mm 1/2
Schutzblchse

Hulse

Gewindestift M8x16
Inbus-Schraube M5x25
Inbus-Schraube M8x20
Mutter 6kt. M6
U-Scheibe M6 6.4/18/1.6

U-Scheibe Dm 6.4x12.5x1.6
Schragkugellager 3007-2RS

0O-Ring 57.00x2.00 N 70
0O-Ring 30.00x2.00 N 70
Zylinderstift 4m6 x 16

Vorsteckfeder Dm 3.0x60

Lock nut M5 thin head
Cap nut hex M12

Hex. screw M12x20
Hex. screw M12x25
Hex. screw M12x30
Hex. screw M12x45
Hex.-screw M12x60
Hex.-screw M12x90
Washer dia25x40x4
Circlip shaft dia 35
Rollpin tooth.slot 5x20
Disk spring dia15/8,2/0,8
Deep groove ballbearing
O-ring 12.00x2.00 N 70
O-ring 12.00x4.00 N 70
O-ring 22.00x2.00 N 70
Wheel 260/85/25 hub 75
Swivel nut 10L

Cutting ring pipe 10
Edge sealing ring G3/8
Straight fitting 3/8-10L

Bow-t. handle GN-565.1/M6

Shaft key 5x5x16
Loc-Line link large
Loc-Line nipple
Swivelling support

Ring

Loc-Line nozzle 6 mm 1/2
Protection sleeve

Sleeve

Threadedpin M8x16
Socket screw M5x25
Socket screw M8x20
Hexagon nut M6

Washer M6 6.4/18/1.6
Washer M6 6.4/12/1.6
Ang. ball bear. 3007-2RS
O-Ring 57.00x2.00 N 70
O-ring 30.00x2.00 N 70
Straight pin 4m6 x 16
Cotter bolt dia 3.0x60

Seite 23



weCcu17

TYROLIT No.

10980343
10981536
10986213
10988166
10988821
10989298
10989307
10989314
10989315
10989322
10990898
10991288
10992124
10992263
10992379
10993599
10993611
10993827
10994051
10994052
10994068
10994069
10994070
10994074
10994659
10995752
10996741
10996795
10996899
10997178
10997185
10997189
10997190
10997191
10997192
10997193
10997195
10997197
10997198
10997199
10997200

Seite 24

10998000

Inb-Schr.nied.Kopf M4x10
Mutter 6kt. M8 x0.5D
Zahnschlitz-Stift 2.5x10
0O-Ring 72.00x2.50 N 70
Senkkopfschraube M6x10
Dreisterngriff M8 EL5330
Gewindestift M6x8
6kt-Schraube M5x16
6kt-Schraube M5x20
Zahnschlitz-Stift 5x20
O-Ring 30.00x1.50 N 70
Distanzscheibe @14/26x0.5
Zylinderstift 3n6 x 16
0O-Ring 42.00x2.00 N 70
Senkkopfschraube M3x8
Pass-Scheibe Dm 6/12x1.0
Blindkupplung GEKA
Inb-Schr.nied.Kopf M5x8
Schneckenrad

Schnecke
Rillenkugellager 6904
Rillenkugellager 6905
Tellerfeder Dm10/5.2x0.5
Schragkugellager 7004
Sim.ring A 20/35/6 NBR RF
Senkkopfschraube M12x45
Gleitlager BP25 12/16x12
Blindnite D=4.8 L=10.5
O-Ring 14.00x2.50 N 70
Einstellrolle
Vorschubgetriebe
Federlager oben
Fahrritzel

Flhrung kurz

Flhrung lang
Getriebegehause

Rohr Wasservert. unten
Chassis

Flhrungsrohr

Schlitten

Gleitschuh

Socket screw flhd M4x10
Hexagon nut M8 x0.5D
Rollpin tooth.slot 2.5x10
O-ring 72.00x2.50 N 70
Countersunk screw M6x10
Star knob M8

Threaded pin M6x8

Hex. screw M5x16

Hex. screw M5x20

Rollpin tooth.slot 6x35
O-ring 30.00x1.50 N 70
Dist. washer Dm 14/26x0.5
Straight pin 3h6 x 16
O-ring 42.00x2.00 N 70
Countersunk screw M3x8
Shim ring dia 6/12x1.0
Dummy coupling GEKA
Socket screw flhd M5x8
Worm wheel

Worm gear

Grooved ball bearing 6904
Grooved ball bearing 6905
Disc spring @10/5.2x0.5
Angular ball bearing 7004
Sh.seal A 20/35/6 NBR RF
Countersunk screw M12x45
Bear. bush BP25 12/16x12
Blind rivet dia 4.8/L10.5
O-ring 14.00x2.50 N 70
Adjustment pulley

Feed gear

Spring support top

Drive pinion

Guidance short

Guidance long

Gear housing

Tube water distr. bottom
Chassis

Guide tube

Carriage

Sliding block

WCU17



weCcu17

TYROLIT No.

10997201
10997203
10997204
10997205
10997206
10997207
10997208
10997212
10997215
10997216
10997218
10997219
10997221
10997222
10997223
10997224
10997225
10997226
10997227
10997229
10997230
10997253
10997254
10997257
10997276
10997294
10997314
10997315
10997316
10997317
10997319
10997320
10997322
10997323
10997324
10997325
10997326
10997327
10997328
10997330
10997340

WCU17

10998000

Klemmschraube
Antriebswelle

Lagerbock

Rollenhalter Eintritt
Rollenhalter Austritt
Lagerblchse
Einstellhalter

Achse

Fuhrungsrolle
Fuhrungsrolle
Distanzscheibe schrag A
Distanzscheibe schrag B
Schutz fur Wasserfilter
Umlenkrolle @200 Standard
Antriebsrolle @200
Umlenkrollenpaket @200
Felge offen @200mm
Felge geschlossen @200mm
Bolzen

Dichtring

Distanzring

Distanzhlilse lang
Distanzhilse kurz
Inbus-Schraube M12x140
Distanzring
Dampfungsplatte
Griffstange

Haube

Haubendeckel
Schutzhalter

Griff

Gewindestange
Zahnstange

Lagerplatte unten

Bride

Rohrschutzblech

Feder schwer 40/20x64
Distanzhlse
Umlenkrollenpaket oben
Hulse schrag

Rohr Wasserverteilung

Clamping screw
Drive shaft

Bearing support
Pulley support entry
Pulley support exit
Bearing bush
Adjustable holder
Shaft

Guide roller assy
Guide roller

Spacer inclined A
Spacer inclined B
Protection water filter

Def. pulley @200 standard

Drive pulley @200
Defl. pulley assy @200
Rim open @200mm
Rim closed @200mm
Bolt

Sealing ring

Spacer ring

Distance bush long
Distance bush short
Socket screw M12x140
Spacer ring

Damping plate
Handrail

Hood

Hood cover

Prot. support

Handle

Threaded rod

Toothed rack

Bearing plate bottom
Bracket

Tube protection plate
Spring heavy 40/20x64
Distance bush

Defl. pulley assy top
Sleeve inclined

Tube water distribution

Seite 25



weCcu17

TYROLIT No.

10997342
10997350
10997351
10997376
10997377
10997399
10997400
10997401
10997402
10997430
10997499
10997525
10998053
10998056
10998785
10998802
10999219
10999222
10999258
10999262
10999263
10999265
10999271
10999281
10999301
10999304
10999305
10999306
10999307
10999308
10999386
10999387
10999388
11000566
11000578
11000609
11000613
11000635
11001631

Seite 26

10998000

Wasserverteiler
Lagerdeckel

Lagerdeckel unten
FI-Gleitla.BP25 20/24x16
Gleitlager BP25 16/20x16
Scharnier

Halter

Abdeckblech hinten links
Abdeckblech hinten rechts
Inbus-Schraube M6x116 sp.
Bremszyl. CN-22-40 50N
Verschlussstopfen Dm25
Kette zu GEKA Blindkuppl.
Wasserkupplung GEKA 3/8 A
Inbus-Schraube M6x22
Distanzscheibe schrag C
Bolzen

Distanzscheibe schrag D
Schutzblech

Schieber

Schieberfuhrung
Wellenkeil 8x7x25 Form C
0O-Ring 31.00x2.00 N 70
Lagerdeckel

Schutzblech

Schutzblech Umlenkrolle
Zentrierhilse
Anbauflansch WCU17
Deckel

Spannhebel WCU17
Schaftschraube M6x12
Gewindebolzen M8x80
Druckfeder Dm6.3/1.0x14.5
Schutzblech
Distanzscheibe schrag A
Umlenkrolle @200 PA
Verlangerung GF5290 3/8
Kugelhahn 3/8

Linsenschr. innen 6kt+FI. M5x12

Water distributor

Bearing cover

Bearing cover bottom

Fl. slide bear. 20/24x16
Slide bearing 16/20x16
Hinge

Support

Cover sheet rear left
Cover sheet rear right
Socket screw M6x116 sp.
Brake cyl CN-22-40 50N
Sealing plug dia 25

Chain for GEKA dummy
Hose coupling GEKA 3/8 A
Socket screw M6x22
Spacer inclined C

Bolt

Spacer inclined D

Guard sheet

Slider

Slider guidance

Shaft key 8x7x25 shape C
O-ring 31.00x2.00 N 70
Bearing cover

Guard sheet

Guard deflection pulley
Center sleeve

Mounting flange WCU17
Cover

Clamping lever WCU17
Headless screw M6x12
Threaded bolt M8x80

Pr. spring Dm6.3/1.0x14.5
Guard plate

Spacer inclined A

Def. pulley @200 PA
Extansion GF5290 3/8
Ball valve 3/8
Lensh.screw inex+fl M5x12

WCU17



WCuU17 Seite 27






